
Best Practices Guide
Water Circularity

Funding provided by USDA NRCS

In support of the Conservation Innovation Grant project, Data-Driven Market 

Transformation for Efficient, Sustainable Controlled Environment Agriculture

In Partnership with

A Best Practices Guide for CEA Producers JUNE 2023

for Controlled Environment Agriculture (CEA) Operations



02June 2023    |   ResourceInnovation.org WATER CIRCULARITY BEST PRACTICES GUIDE 

Authored by 
Rob Eddy, Resource Efficiency 
Horticulturist, RII

Bryce Carleton, Resource 
Efficiency Engineer, RII

Carmen Azzaretti, Engineering 
& Operations Manager, RII

Rosa Raudales, Ph.D., Associate 
Professor in Horticulture & 
Greenhouse Extension Specialist, 
[...]
sodium, chloride, and potassium. The presence of sodium 
may preclude this first flush of leachate from re-use. 

Irrigation leachate should be collected and stored separately 
from other water sources. It is vital to protect plants from 
contaminants that may exist in these other sources, and the 
treatment of irrigation leachate is often the most expensive 
to perform, so increasing the volume by co-mingling with 
other types of water is typically not cost-effective. Lastly, 
experts advise that by collecting leachate, you are often 
statutorily obligated to treat it before discharging it into the 
environment, so have a plan in place–and the equipment 
to carry it out–before the capture. 

Capturing Condensate from Cooling and Dehumid-
ification Equipment - Like rainwater, condensate from 
air-conditioners and dehumidifiers is a massive untapped 
resource for free, high-quality water, often with low 

https://www.ipgbook.com/ball-redbook-products-9781733254113.php
https://www.grodan.com/learning/advice/best-practice-guidelines-for-greenhouse-water-management/?gad=1&gclid=Cj0KCQjw0tKiBhC6ARIsAAOXutkBkZTFG3B_ud9TJeoljxBUVCgVDOwv5_BqhBsDFTNd8CqC8SEVtQsaAkIcEALw_wcB


SECTION 4 : RECAPTURE OF WATER 

38June 2023    |   ResourceInnovation.org WATER CIRCULARITY BEST PRACTICES GUIDE 

regulatory hurdles. Condensate forms on chilled coils of 
air conditioners and dehumidifiers–whether stand-alone 
dehumidification units or integrated into advanced HVAC 
units (designated as HVAC-D). Typically, the condensate is 
drained to waste or allowed to evaporate. Given that plants 
transpire up to 99% of the water they uptake, capturing this 
water on condensation coils is another way of “closing the 
loop” of the indoor water cycle and reducing the water 
footprint of the entire facility. 

Research published in 2020 showed condensate water 
recovery accounted for 67% of the annual water demand 
for lettuce in a vertical farm.55 Other vertical farm producers 
have reported conserving 80% of their water through 
condensate reclamation.56

Condensate from HVAC, HVAC-D, and standalone 
dehumidifiers is collected in a drain pan and gravity fed (or 
pumped) to a drain through plumbing pipes. Redirecting 
this condensate stream to storage and treatment in a 
water treatment area is often done using condensate 
pump stations with level controls and reliable pumps for 
increasing pressure. 

Hazards of condensate use include contamination with 
metals, corrosion inhibitors, and biocides, which could 
lead to serious plant damage if the condensate is not 
remediated before use in irrigation. Near-pure water 
can corrode pipes and lead to the leaching of copper or 
aluminum from cooling coils, galvanized drain pans, and 
piping into the solution. Biocides are sometimes added 
to the drain pans as part of scheduled maintenance to 
control algae, bacteria, and biofilm development. Coated 
condensate coils and non-corrosive pans and plumbing 
are recommended. Best practices would include testing 
condensate and developing SOPs to avoid biological 
growth without the use of chemicals. Metals that are not 
absorbed by plants, such as copper, concentrate in 
recirculated irrigation systems, with levels increasing over 
time. 

55  Pacak, A., Jurga, A., Drąg, P., Pandelidis, D., & Kaźmierczak, B. (2020). A Long-Term Analysis of the Possibility of Water Recovery for Hydroponic Lettuce Irrigation in Indoor Vertical Farm. Part 
1: Water Recovery from Exhaust Air. Applied Sciences, 10(24), 8907.

56 Hansen, J. (2018). Slash your Water Use by 50% or More. CBT. July 2018

Figure 18. Rooftop HVAC/Dehumidification unit with 
insulated ductwork and condensate drain. 

Capturing Washdown Water - Washdown water 
includes cleaning solutions used for tables, pots, floors, 
walls, tools, and equipment. It also includes gray water 
from dishwashers and pot washers, as well as utility and 
bathroom sinks. Water for cleaning and conveyance 
of harvested vegetables and fruits would most likely be 
captured through floor drains connected to local septic 
fields or a municipal water treatment facility. Though 
typically not re-used, CEA facilities seeking to reach 
Minimum Liquid Discharge status should remediate or 
evaporate this waste onsite. Contaminants will be varied 
and unpredictable. They may include soaps, detergents, 
stabilized chemistry from various operations, oils, grease, 
and pesticide residues, making treatment decisions 
challenging. The presence of organic matter further 
complicates treatment as it promotes biological activity. 
As will be discussed in Section 7, biological remediation 
may be a useful technology for treating washdown water 
before release to the environment. 

IM
A

G
E:

 IN
SP

IR
E 

TR
A

N
SP

IR
AT

IO
N

 S
O

LU
TI

O
N

S

https://doi.org/10.3390/app10248907
https://doi.org/10.3390/app10248907
https://www.cannabisbusinesstimes.com/article/slash-your-water-use-by-50-or-more/


SECTION 4 : RECAPTURE OF WATER 

39June 2023    |   ResourceInnovation.org WATER CIRCULARITY BEST PRACTICES GUIDE 

Capturing Compost Wastewater - Some large green-
house operations compost their unused plant material, root 
substrates, and other solid wastes. Contact water (water 
that has come into contact with composting piles) can con-
tain nutrients and contaminants that preclude it from being 
allowed to enter nearby surface water. Typically, a Na-
tional Pollution Discharge Elimination System (NPDES)
is needed for treated wastewater discharged, including 
compost contact water, to state water bodies. A best prac-
tice is to collect contact water in a properly lined basin and 
then reintroduce it into compost piles with pumps and an 
irrigation system. Storm water should be diverted from the 
composting area and kept separate from contact water. 
Local and state regulations should be reviewed to verify 
best management practices and required protocols.

An excellent source of information on commercial-scale 
composting is the “Michigan Compost Operator Training 
Guidebook.”57 According to the U.S. Composting Council:

“Microorganisms in compost have been used to break 
down a variety of contaminants, such as chlorinated 
hydrocarbons, wood preservatives, solvents, pesticides, 
petroleum products, and even explosives. What’s more, 
even non-organic pollutants, such as lead and other 
heavy metals, can be remediated with compost. ”58

Further research should be conducted to determine if CEA 
wastewater streams, particularly brines or washdown 
water that cannot be easily remediated, could be applied 
to compost operations for remediation, given the need to 
keep the material moist for biological activity. 

A best practice is to plan for future regulation of water 
usage. Some producers design capacity for it during 
construction planning as a hedge against future water 
scarcity or discharge regulation.

57 Chardoul, N., O’Brien, K., Clawson, B., & Flechter, M. (Eds.). (2015). MICHIGAN COMPOST OPERATOR TRAINING GUIDEBOOK: Best Management Practices for Commercial Scale 
Composting Operations. Michigan Recycling Coalition.

58 U.S. Composting Council. (2008). USCC factsheet: Using Compost Can Reduce Water Pollution. 

https://www.michigan.gov/-/media/Project/Websites/egle/Documents/Programs/MMD/Compost/Operator-Guidebook.pdf?rev=e4ce05ba4145451994a753522a53bcb4
https://www.michigan.gov/-/media/Project/Websites/egle/Documents/Programs/MMD/Compost/Operator-Guidebook.pdf?rev=e4ce05ba4145451994a753522a53bcb4
https://www.sandiego.gov/sites/default/files/legacy/environmental-services/pdf/miramar/CompostReducingWater.pdf


40June 2023    |   ResourceInnovation.org WATER CIRCULARITY BEST PRACTICES GUIDE 

In this section, we will introduce the technology systems 
with a physical mode of action used to remediate source 
water, irrigation leachate, climate control water and 
processing water, and provide references for further 
detail. Every CEA operation will use one or more of 
these physical technologies, as filtration is almost always 
necessary to protect equipment from clogging and 
because it is a vital pre-treatment for other technologies. 
Physical technology will typically be combined with 
chemical technologies in order to filter particulate, adjust 
pH, purify, disinfect and recharge the nutrient balance 
of irrigation water. Likewise, they will be combined with 
chemical or biological technologies to treat water for 
discharge. 

Tempering - Raising the temperature of water may be 
useful for CEA facilities in order to protect plant roots from 
cold water and to maximize efficiency of reverse osmosis 
purification. Root zone temperature below 18℃ (64℉) 
impairs nutrient uptake and growth for most crops. (Note 

that groundwater temperature is cooler than this in every 
state in the U.S. except those along the Gulf Coast.) 
Reverse osmosis purification membranes are rated for 

Physical Water Remediation 
Systems 

SECTION 5 : CONTENTS

> Tempering 

> Particulate Filtration

> Granular Activated Carbon Filtration

> Reverse Osmosis Membrane Purification 

> High-Efficiency Reverse Osmosis

> Electrodialysis 

> Evaporators

> Vacuum Distillation

> Technology on the Horizon - Cold Plasma

05
SECTION



SECTION 5 : PHYSICAL WATER REMEDIATION SYSTEMS

41June 2023    |   ResourceInnovation.org WATER CIRCULARITY BEST PRACTICES GUIDE 

their efficiency using water of 25℃ (77℉), with cooler 
temperatures causing membrane pores to shrink, reducing 
efficiency and increasing water waste. Many CEA facilities 
warm water to room temperature by pumping it into storage 
tanks located indoors. Heat exchangers, solar heaters, or 
heat recovered from other systems can also be used to 
warm water. 

Figure 19. Groundwater temperature map of the U.S. 

Particulate Filtration - Every irrigation system requires 
particulate filtration for control of inorganic minerals such 
as sand, clay or silt, as well organic debris and algae. 
There are many different types of filter systems that screen 
particulates from coarse to fine, including screen filters, 
rapid sand filters, cartridge filters, disc filters, paper or 
fabric filters. Particulates can clog nozzles, emitters and 
seals in irrigation equipment. They can also foul reverse 
osmosis membranes, and greatly reduce the effectiveness 
of oxidizers and ultraviolet light (UV) disinfection, as will be 
described in the next section. 

Municipal water is mostly free of sediment, organic load, 
and algae, but other sources usually contain much more 
suspended particles. Well water may contain silt, as does 
surface water from lakes and streams, which may worsen 
seasonally as well as after a heavy rain. Surface water may 
also contain algae and pathogens. Stagnant ponds may 

59 Bartok, J. (2009). Protecting Your Water System with a Good Filter. Center for Agriculture, Food, and the Environment. Retrieved May 6, 2023, from https://ag.umass.edu/greenhouse-flori-
culture/fact-sheets/protecting-your-water-system-with-good-filter

60 Fisher, P., Grant, G., & Raudales, R. (2019). Clean Up Your Water with Carbon Filtration - Greenhouse Product News. Greenhouse Product News. September 2019. 
61 Grant, G., Fisher, P. B., Barrett, J. H., & Wilson, P. C. (2019). Removal of Agrichemicals from Water Using Granular Activated Carbon Filtration. Water Air and Soil Pollution, 230(1).

have microbial contamination, algae and high turbidity 
(cloudiness from suspended matter). Pond water may also 
have multiple particulate types, requiring multiple stages of 
filtration. 

Water testing should be done to determine the required 
filtration that minimizes pressure loss and accounts for 
your maximum daily water usage and quality needs. The 
University of Massachusetts reports maximum usage for 
greenhouses at 0.3-0.4 gallons per square feet of growing 
area per day (gal/ft2/day), and that filter capacity ranges 
from 10-1,000 gallons per minute (gpm).59 Note that 
membrane filtration will be discussed later in this section. 

Figure 20. Sediment cartridge filters in blue colored 
casings, upper right. 

Granular Activated Carbon Filtration - Granulated 
Active Carbon (GAC) filters are effective at removing high 
concentrations of chlorine and fluoride from municipal 
water that might otherwise damage plants in hydroponics. 
University testing has shown their effectiveness in removing 
herbicides from runoff ponds and pesticides and growth 
regulators from irrigation leachate if recycled.60,61 The 
studies also demonstrated the ability to use GAC for 
removal of sanitizers, quaternary ammonium chloride, 
sodium hypochlorite, and a combination of hydrogen 
peroxide and peracetic acid. These attributes make 
GAC a good technology for treating discharge water for 
regulatory compliance. It may also be a useful remediation 
for produce-wash water containing disinfectants, and, 

LE
FT

 IM
A

G
E:

 B
RA

D
LE

Y 
C

O
RP

https://ag.umass.edu/greenhouse-floriculture/fact-sheets/protecting-your-water-system-with-good-filter
https://ag.umass.edu/greenhouse-floriculture/fact-sheets/protecting-your-water-system-with-good-filter
https://gpnmag.com/article/clean-up-your-water-with-carbon-filtration/
https://doi.org/10.1007/s11270-018-4056-yy


SECTION 5 : PHYSICAL WATER REMEDIATION SYSTEMS

42June 2023    |   ResourceInnovation.org WATER CIRCULARITY BEST PRACTICES GUIDE 

according to the EPA, to treat rainwater for PFAS.62 One 
limitation of GAC is the contact time required to purify, 
which can be up to 15 minutes for pesticide removal, so 
planning the size of the system is crucial. 

Reverse Osmosis Membrane Purification - When two 
solutions of different purities–”pure” and “contaminated”–
are separated by a semipermeable membrane, osmosis 
occurs. Water molecules from the pure side move through 
the membrane to equalize the water concentration (purity) 
of both sides. In reverse osmosis, pressure is applied to 
the contaminated side to force the water through the 
membrane. If the pores of the membrane are too small 
for any of the contaminants to get through, this leaves all 
the contaminants on the pressurized side and only pure 
water on the other side. In a CEA context, the contaminants 
are the inorganic (ions, etc.) or microbial (e.g. plant and 
human pathogens) found in water. These contaminants are 
left behind on the pressurized side of the membrane, along 
with some of the water, to be flushed away as waste along 
with the rinsate used to routinely clean the membrane 
pores. This waste stream (referred to as reject water, or 
brine) is not suitable for irrigation because of the high ion 
concentration, and discharge is often highly regulated. The 
pure water from the unpressurized side of the membrane is 
reused for irrigation or other purposes. 

Reverse osmosis (RO), microfiltration (MF), ultrafiltration
(UF) and nanofiltration (NF) are all pressurized 
membrane purification systems. They differ in the pore size 
of the membrane and the pressure applied, with pores 
becoming smaller and pressure used increasing from 
MF→UF→NF→RO, with RO creating the most purified 
water. Importantly, these pressurized membrane systems 
also differ in the amount of reject water they create. In the 
most inefficient systems, a facility may be creating nine 
gallons of brine waste for every gallon of purified water. 
This is unconscionable if the industry is to secure consumer 
trust in environmental resilience. A best practice is to 
minimize the reject water from water purification systems 
by verifying the system’s recovery rate. Membrane filtration 
systems are typically specified for their recovery rate in 
percentage, the higher the value the better. Membranes 
do not filter all elements or chemicals equally. As seen in 
Figure 21, boron is not filtered out as efficiently. 

62 Reducing PFAS in Drinking Water with Treatment Technologies | US EPA. (2022, November 28). US EPA. https://www.epa.gov/sciencematters/reducing-pfas-drinking-water-treat-
ment-technologies